SOUTH SECTOR
LIQUID WASTE MANAGEMENT PLAN

et

7,

=

L3kt ]

g
AN
»f:;\v._‘
NI

1]

Y
4

. MARCH 1998



This report was prepared by Stanley Consulting Group Ltd. for the
account of the Cowichan Valley Regional District. The material in it
reflects Stanley's best judgement in light of the information available
to it at the time of preparation. Any use which a third party makes
of this report, or any reliance on or decisions made based on it, are
the responsibilities of such third parties. Stanley accepts no
responsibility for damages, if any, suffered by any third party as a
result of decisions made or actions based on this report.



Table of Contents

Page

GLOSSARY AND ABBREVIATIONS

10 BACKGROUND 1.1
[...]
blood to act as oxygen carrier) and with the formation of
carcinogenic nitrosamines.  Particularly sensitive  are the
groundwater supplies for Mill Bay Waterworks which originate
from highly permeable sands.

Continued nutrient (nitrogen and phosphorous) loading to the
surface waters will accelerate the process of eutrophication in
surface waters. This will lead to overall poor quality, fish toxicity,
increased cost of treating drinking water, and a loss of recreational
use.

The population growth in the Cowichan Valley and in particular the
South Sector is causing increased pressure on the treatment and
disposal of liquid wastes.

Stanley

Background 14



1.4

Issue #5 The publication of the Saanich Inlet Study identified non-point

sources are at present the primary source of contaminants to
Saanich Inlet.

“Non-point sources (NPS) to Saanich Inlet include:
stormwater, ineffective septic systems; runoff from
residential, agricultural and residential lands;
atmospheric deposition; and spills and leaks from
boats and marinas. These are likely the primary
sources of contaminants to Saanich Inlet. A treated
sewage discharge in Mill Bay is the only point-
source discharge in Saanich Inlet. Very little
information about non-point pollution has been
collected in coastal British Columbia, including
Saanich Inlet.”

DEVELOPMENT OF WASTEWATER MANAGEMENT STRATEGIES

During the early stages of the plan, the division between rural and urban problems
became apparent. The plan identified different plans for each. The definition of rural
and urban areas was made on the following basis.

Urban or Sewer Specified Areas:

Mill Bay and Cobble Hill Village: All lands presently identified in the OCP with a
zoning of R-3 (single family lots) or greater.

Shawnigan Lake: Due to the contamination problems of the Lake the criteria was
increased to all lands presently zoned R-2 or greater around the perimeter of the lake.

All other lands were identified as rural.

The pian identified that urban areas are to have sewer service and rural areas can
continue to be adequately treated by ground disposal.

Stanley

Background 1.5



Rural

In the rural areas it is generally recognized that the existing standards of treatment and
disposal as required by MoE and MoH are acceptable. However, there are problems
in ensuring that the standards are maintained.

There are two levels of development in the rural areas, defined by the criteria for a
MoE permit, i.e. in excess of 15 homes and smaller MoH permit development. The
study identified treatment options which can be used to retrofit existing projects to
ensure compliance. However, as there are no lands presently zoned for the larger
developments within the study area although alternatives were examined the plan did
not identify treatment options.

However for single family and smaller developments septic tank treatment and
ground disposal is considered a satisfactory option for large lot sizes. It is recognized
that improvements must be made in the level of public awareness of the requirements
of maintenance of the septic system. The CVRD should initiate an education
program to encourage good operation and maintenance of septic systems. A program
of implementing a system of financial incentives to maintain efficient systems should
be instituted.

Urban

'Due to the concentration of ground disposal systems in the urban areas, the dangers of

contamination of the groundwater, the impact on untreated sewage waste and the
desire of the public to improve the situation, a system of collection, treatment and
disposal is to be implementéd. A number of options for treatment and disposal were
analyzed and presented to the committee for review in Stage II.

The key options were:
¢ Two or more small treatment plants. This was indicated to be more expensive.

¢ Discharge to a variety of land applications, i.e. forest irrigation, groundwater
recharge. The land required was considered excessive and was unavailable
coupled with concern over water supply contamination, both were rejected.

¢ Surface water discharge to area lakes, creeks and the Saanich Inlet were rejected.

Stanley

Background 1.6



The most effective system will include the folloﬁg major components.

A collection system as a combination of conventional gravity sewers, low
pressure mains and septic tank effluent pumping (STEP) systems to service
Shawnigan Lake, Mill Bay and Cobble Hill Village.

A treatment plant be located in Mill Bay to provide secondary treatment, nutrient
reduction, to an effluent quality of < 10 mg/l BODs, < 10 mg/l TSS, < 2.2 faecal
coliforms/100 ml, and non-toxic.

The effluent is to be pumped via a force main to an ocean outfall at Hatch Point.

The effluent is to be suitable for and made available for agricultural irrigation and
other suitable re-use.

Stanley

Background 1.7



2.0 LIQUID WASTE MANAGEMENT PLAN

Page

2.0

LIQUID WASTE MANAGEMENT PLAN 2.1
2.1 GENERAL 2.1
22 RURAL 2.1
23  URBAN 2.2
2.4  MONITORING PROGRAM 2.5
2.5 NON-POINT SOURCE POLLUTION (NPS) 26

2.6  PUBLIC EDUCATION PROGRAM 2.8




21

2.2

2.0 LIQUID WASTE MANAGEMENT PLAN |

GENERAL

The LWMP developed through Stages I and II reached the following
recommendations.

1.

The collection and treatment system should be designed to serve an immediate
population of 6,000 and ultimately 12,000.

Flow reduction should be encouraged in all forms and that other options including
composting toilets and dual plumbing systems should be encouraged, however, all
applicable regulations must be met. These options were not considered to have a
major impact on the ultimate designs.

Wastewater collection, treatment and disposal systems were reviewed with respect
to urban and rural alternatives.

RURAL

Single private on-site systems are acceptable in rural residential areas but
monitoring of systems should be initiated by the CVRD to ensure adequate
operation.

Cluster systems are relevant for retrofitting existing systems that are showing
signs of failure as identified by the Ministry of Health or the CVRD.

New cluster systems are subject to the following requirements: '

1. The discharge shall meet the MOELP Draft Municipal Regulations Draft 3.1,
dated November 5, 1996, or subsequent revisions, to Schedule 4 “Effluent
Quality: Drinking Water source within 300 m”. In addition to this standard in
the Shawnigan Lake catchment area phosphorous removal will also be
required. Phosphorous limit shall meet Schedule 5.

2. Layout and design of the collection, treatment and disposal system shall be
reviewed and approved by the CVRD prior to construction.

3. The collection, treatment and disposal system shall be subject to take-over by
the CVRD at its option. If the CVRD exercises the option to take-over a

Stanley

Liquid Waste Management Plan 2.1



23

23.1

given system it will be provided access to security bonds as set out in
Section 45 of the MoELP Draft Municipal Sewage Regulations, or subsequent
revisions.

4. All systems which may, in the opinion of the CVRD, feasibly connect to the
central system must do so when the central system has been established.

Regulation and Control

The ultimate goal of this LWMP is to ensure that the wastewater discharged from the
South Sector service area is collected, treated and disposed of in an environmentally

acceptable manner.

Implement the LWMP as a series of CVRD bylaws so that they are legally
enforceable. Separate bylaws may be required for cluster systems and individual
septic tanks.

Systems to be regulated by either the MoH or the MoE, with CVRD being the
permittee. This will ensure that funds are available to rehabilitate failed systems.
The CVRD may have to establish a bond or a trust fund to recover the cost.

Routine system inspection and maintenance be implemented by requiring
monitoring on a regular basis by an approved inspector. (Tax incentives may be
used to encourage monitoring and submission of inspection reports.)

An operation or security deposit may be collected and held in reserve to cover the
cost of system repairs recommended during inspection.

URBAN

Collection System

The sewer specified areas are indicated on the plans in Appendix A.

A central sewer system should be installed to service:

Shawnigan Lake Village;

Shawnigan Lake Shoreline;

Mill Bay Core;

Stanley

Liquid Waste Management Plan .22



23.2

e Mill Bay Shoreline; and

e Cobble Hill Village.

A common treatment plant should be located in Mill Bay with an outfall to Satellite

Channel located north of Hatch Point.

e The wastewater conveyance system should be essentially a conventional gravity

system using low pressure mains and STEP systems as required.

Treatment Plant

The proposed treatment facility will treat wastes from a service area population of
6,000 persons and capable of later expansion to serve 12,000 persons would be

constructed near Mill Bay.
Average Dry Weather 2,500 5,000
Peak Day 6,500 12,000
Average Wet Weather 4,000 7,500
Annual Average Day Flow 3,000 6,000
Biochemical Oxygen demand, mg/L 200 200
Total Suspended Solids, mg/L 200 200
Total Phosphorous, as P, mg/L 10 10
Total Nitrogen, as N, mg/L 15 15
Ammonia Nitrogen, as N, mg/L 25 25

The treatment plant is shown in Appendix A and will consist of the following:

e screening;

e grit removal;

e aerobic biological treatment;
e effluent filtration;

e disinfection by UV;

¢ ' sludge digestion;

e sludge dewatering;

e back up power generation;

Stanley

Liquid Waste Management Plan

23




233

234

e administration building for laboratory control and monitoring;
e all treatment vessels shall be enclosed; and

e effluent quality < 10 mg/L BODs, < 10 mg/L TSS, < 2.2 fecal coliforms/100 mL,
and a non-toxic effluent.

The plant buildings shall be designed to blend into the selected location. The site
shall be fully landscaped to minimize visual impacts. Every attempt shall be made to
minimize odour.

Costing has been based on a Sequencing Batch Reactor (SBR) process.
Septage and Sludge Disposal

The Wastewater Treatment Plant will be designed to accept and treat septage and
sludge from the South Sector.

The treatment of sludges would require the following elements in a Phase I treatment
plant:

e sludge thickener, 4 m dia.;
e aerobic digester, 20 x 20 x 4 m tank; and
e sludge dewatering.

After processing, about 4,500 m3/year of digested semi-solid sludge (4% solids) will
be available, when the plant is operating at Phase I capacity.. The plan identifies the
beneficial re-use of the treated sludge by land application or composting.

Disposal

The LWMP identifies an outfall location off Hatch Point. Previous studies of this site
provided adequate data to confirm that this is a suitable location. The outfall will
extend approximately 200 m long 350 mm & discharging through diffusers at a depth
of 30 m below chart datum.

The quality of the treated effluent and the routing of the effluent main will provide an

opportunity for the provision of irrigation water to the agricultural area of Cobble
Hill.

Stanley

Liquid Waste Management Plan 24



24

Previous oceanographic studies indicate that there are three main mechanisms driving
ocean currents in the vicinity of Hatch Point. The most dominant mechanism is
caused by tidal forces, followed by estuarine circulation and the most variable is
currents caused by winds. Tidal currents are causing oscillation of currents north and
south past Hatch Point at average velocities of 10 to 20 cm/s. Estuarine circulation
resulting from the flow of Cowichan River freshwater into Hatch Point is probably
the main cause of net flows at the surface toward the south off Hatch Point and
toward the North at depths greater than 10 to 20 metres off Hatch Point. The
magnitude of net flow at the depth of the proposed outfall site is not known, but is
expected to be in the order of 3 to 10 cm/s and toward the North. Deployment of a
current meter for at least a month at the proposed outfall site would confirm this.

Assuming that significant residual or non-tidal flows occur in the study area, the
expected extent of the environmental impact of the proposed Hatch Point outfall on
benthic infauna would be restricted to an area within 1 m of the discharge in terms of
infauna community change, and within 70 m of the discharge in terms of infauna
biomass change.

Comprehensive marine biological surveys have already been carried out by Woods
and Shaw (1981) at both Boatswain Bank and Patey Rock. Additional marine
biological surveys in the vicinity of Hatch Point were also carried out by Austin, Leys
and Durance (1996) for the Saanich Inlet Study.

MONITORING PROGRAM

System monitoring is the only means available for ensuring that adequate treatment is
being provided. Monitoring also provides an opportunity to determine the need for
implementing corrective measures so that greater and more costly problems are not
encountered down the road.

Private on-site systems should be monitored on a regular basis by a certified
inspector. An inspection report, signed by the inspector, should be submitted to the
local government regulating authority.

It is also necessary to set up a series of monitoring wells critically located to monitor
the impact on groundwater. The cooperation of the local Water District's will greatly
assist in this program. A method of review and analysis should be set up to provide
an early warning of any problems.

Stanley

Liquid Waste Management Plan 2.5



2.5

25.1

25.2

A monitoring program was established for Shawnigan Lake by the CVRD in
association with MoE. This program assisted in identifying the major areas of
pollution in the Lake. The CVRD should encourage this program to continue to
identify further areas of concern and the impact of the implementation of a collection
and treatment system on this major water supply resource.

Some monitoring is presently carried out by MoE and the Department of Fisheries
and Oceans (DFO) in order to define possible shellfish contamination. This program
should be continued and a system initiated to ensure transfer of data to the CVRD.

NON-POINT SOURCE POLLUTION (NPS)

The LWMP identifies that NPS is a major issue in the control and treatment of
pollution in the study area. Identified in the plan are two primary sources of NPS.

Rural NPS

These sources are mostly related to agricultural activities. Agricultural pollutants
have their origin in the application of chemical fertilizers, pesticides as well as
sediment. While the primary cause is the agricultural practice of disturbing soils,
several other factors also affect pollution loading such as soil type, climate,
topography, and the management practices in effect.

Land uses that are prime candidates of NPS are:
e animal feedlot operations;

e farming on steep slopes; and

o failed septic systems.

Urban NPS

Urbanization and related hydrologic modifications may cause increased pollution
loadings that are significantly higher than the original or background levels. The
sources of urban NPS in the South Sector varies considerably and depend on:

o failed septic systems;
¢ bird and pet populations;

e street litter accumulation;

Stanley

Liquid Waste Management Plan 2.6



253

254

e gardening practices;

e traffic density;

e street salting practices;

e construction activity; and

¢ drainage management practices.

Within the South Sector land uses include residemial, commercial, industrial and
institutional (i.e. schools, colleges, utilities). The least pollution originates from low
density residential zones, parks and recreation areas. Higher pollution loadings are
likely to occur from commercial centres and construction sites. The Liquid Waste
Management Plan addresses the primary source of coliform contamination from failed
septic systems.

Control Strategies

The control strategies proposed in the plan are divided into two, source control which
is the reduction of the production of pollutants, or minimization of contact between
pollutants and stormwater runoff. The two major control points for pollutants in